
  

 

 

2025 Clean Water State Revolving Fund 
Project Plan 
Wastewater Treatment Plant Improvements 

  

 

 SRF Project Number: xxxx-xx 
March 2024  

 

 



 

 

2025 Clean Water State Revolving Fund 
Project Plan 
Wastewater Treatment Plant Improvements 
 
SRF Project Number: xxxx-xx 
March 2024 

 PRESENTED TO   PRESENTED BY  

City of Brighton 
200 North First Street 
Brighton, MI 48116 

 Tetra Tech 
7927 Nemco Way 
Suite 100 
Brighton, MI 48116 

P +1-810-220-2112 
F +1-810-220-0094 
tetratech.com 

 

 

 

 

 

 

 

 

 

 

 

  

  

  

  

  

 

 

  



  City of Brighton 

  Clean Water Revolving Fund Project Plan 
 1 WWTP Improvements 

TABLE OF CONTENTS 

1.0 SUMMARY AND RECOMMENDATIONS............................................................................................................7 
[...]
expanded in 2002 to provide a design treatment capacity of 2.25 MGD and a maximum hydraulic capacity of 6.5 
MGD. The current average annual daily flow is approximately 0.9 MGD. The treatment process consists of 
screening and grit removal, oxidation ditches, secondary clarifiers, tertiary clarifiers, infiltration beds, chlorine 
disinfection, and effluent aeration. Figure 2-3 presents a general site plan of the facility and Figure 2-4 provides a 
schematic of the treatment process.  



  City of Brighton 

  Clean Water Revolving Fund Project Plan 
 17 WWTP Improvements 

Figure 2-3. Existing WWTP Site Plan 

 



  City of Brighton 

  Clean Water Revolving Fund Project Plan 
 18 WWTP Improvements 

Figure 2-4. WWTP Process Schematic 

 



  City of Brighton 

  Clean Water Revolving Fund Project Plan 
 19 WWTP Improvements 

The City’s WWTP is effectively treating the wastewater flows. Appendix B is a copy of the City’s current NPDES, 
which includes the plant’s effluent limitations and monitoring requirements. The City is not under any corrective 
action or enforcement order from EGLE or United States Environmental Protection Agency (EPA). 

The City has an active Industrial Pretreatment Program that monitors, samples, and inspects the pre-treatment 
facility for March Coatings on Summit Street. The WWTP discharges to the South Ore Creek and dewatered sludge 
is land applied, in accordance with the requirements of its NPDES permit. Table 2-6 summarizes the 2022 WWTP 
average influent and effluent quality. 

Table 2-6. 2022 Average WWTP Data 

Flow (MGD) Influent (mg/L) Effluent (mg/L) 

Avg. 
Daily 

Max.  
Daily BOD5 TSS Total P NH3-N BOD5 TSS Total P NH3-N 

0.92 1.19 216 154 5.9 32.6 1.27 1.04 0.09 0.01 

 

Table 2-7 summarizes the current influent wastewater loading conditions of the monthly operating reports (MOR) 
and the 1986 WWTP Basis of Design.  

 Table 2-7. Current WWTP Loading Conditions (2020-2023) 

Parameter Current MOR Influent Loading 
(lbs/day) 

Original Basis of Design Loading 
(lbs/day) 

BOD5 1,654 4,354 

TSS 1,185 4,354 

Total P 45.5 116 

NH3-N 249.5 544 

2.6 SYSTEM FLOWS 
The current dry weather flow at the WWTP, which includes wastewater flows and dry weather infiltration, was 
estimated from MORs.  

The collection system includes flows caused by rainfall. In separate sanitary sewer areas, there are fewer direct 
inflow sources but there still can be a significant wet weather response because of infiltration due to pipe defects 
and historical plumbing codes that allowed footing drains to be connected to the sanitary sewer. 

Table 2-8 is from the 2023 WWTP Evaluation Report and summarizes the future average and max flows and 
anticipated year of occurrence. The max day is expected to be 1.5 times the average daily flow and the peak 
hourly flow rate is expected to be 2.5 times the average daily flow. The WWTP has a rated treatment capacity of 
2.25 MGD and an influent peak design firm capacity of 6.5 MGD.  



  City of Brighton 

  Clean Water Revolving Fund Project Plan 
 20 WWTP Improvements 

 

Table 2-8. Existing and Proposed WWTP Flows 

WWTP Flow Statistic 

Planning Year Flows, MGD 

Existing 
(2023) 

2028  
(5 year) 

2043  
(20 year) 

Ave Daily future flow increase -- 0.12 0.23 

Annual Ave Daily Flow  0.90 1.02 1.25 

Max Day future flow contribution -- 0.23 0.35 

Max Day flow 1.20 1.43 1.78 

Max. Month future flow contribution  -- 0.15 0.27 

Max. Month Daily flow  0.95 1.10 1.37 

  



  City of Brighton 

  Clean Water Revolving Fund Project Plan 
 21 WWTP Improvements 

3.0 FACILITIES CONDITION AND NEED FOR PROJECTS 
The WWTP complies with the requirements of its NPDES permit and there are no orders of enforcement in place. 
Maintenance at the WWTP has kept equipment in good condition. However, there will be additional needs at the 
WWTP for projects to replace equipment and structures that are beyond their useful life and to provide improved 
operational efficiency. The City’s collection system similarly complies with State requirements and there are no 
orders of enforcement in place, but improvements are required to maintain the targeted levels of service and 
replace aging infrastructure. 

The 2018 Wastewater and Stormwater Asset Management Plan and the 2023 Wastewater Treatment Plant 
Evaluation Report have comprehensive reviews of the City’s treatment facilities and sewage conveyance and 
made recommendations for various improvement projects. The recommendations made in these plans were 
revisited and updated to reflect current operations and anticipated needs.  

3.1 EXISTING FACILITIES CONDITION – COLLECTION SYSTEM 
The text below summarizes the information provided in the Wastewater and Stormwater Asset Management Plan. 
Further information on the existing storm sewers is included in the AMP but is not here since the CWSRF loans 
do not fund stormwater improvements. 

3.1.1 Sanitary Sewers and Interceptors 
The primary method of assessing the condition of the sanitary sewers and interceptors is through televising. The 
City has completed televising of many of its sewers with help from the SAW Grant Program. As defects are found, 
the City makes a plan to rehabilitate or replace them. The City’s operational records indicate no sanitary sewer 
overflows. All of the City’s sanitary sewers have capacity for current and future peak flow rates. Table 3-1 lists the 
recommended sanitary sewer improvements; these improvements are scheduled to take place as part of the 
City’s current Capital Improvements Planning Program. 

Table 3-1. Sanitary Sewer Improvements 

Street Recommended 
Improvement  

Year 

Flint and North East Street Replacement 2024-2028 

Robertson Street Replacement 2024-2028 

Main Street Alley Replacement 2028-2033 

Advance Street Utility upgrades 2033-2038 

Rickett Road Replacement 2024-2028 

Brighton Lake Road and 3rd Street Replacement 2033-2038 

 



  City of Brighton 

  Clean Water Revolving Fund Project Plan 
 22 WWTP Improvements 

3.1.2 Pump Stations and Force Main 
All 13 pump stations’ capacity and condition were assessed. Seven (7) of the pump stations were identified for 
improvements in the 2018 asset management plan. All pump stations are well maintained. No further pump 
improvements are needed for now. 

Force main conditions are difficult to assess, and rating is based on age, material, and work order history. Many 
of the force mains are estimated to be in good condition and at low risk of failure. The Bauer Road (Third Street 
Pump Station) force main is critical to convey wastewater to the WWTP and nearing the end of its useful life. The 
Post Office force main is also critical to convey the northern portion of the systems wastewater flow and at the 
end of its useful life. Both force mains are recommended for further assessment to consider possible 
improvements.  

A conditions assessment of the Bauer Road force main was completed in February 2024. No pipe deterioration 
was found, but frequent monitoring every five years is recommended given the age of the force main. The 
Corrosion Study in Appendix D includes more information on how the force main condition was evaluated. 

3.2 EXISTING FACILITIES CONDITION – WWTP 
The information presented below summarizes the condition assessment made during development of the 
Wastewater Treatment Plant Evaluation Report.  The existing WWTP has a rated capacity of 2.25 MGD.   

3.2.1 Preliminary Treatment System 
The preliminary treatment system includes influent screening, grit removal, and pump system. Wastewater enters 
the plant through two force mains from the Third Street Pump Station. The influent flow enters a rising well and 
flows through a channel to mechanical bar screens. After screening, grit removal occurs in a vortex type grit 
chamber. Removed debris and grit is transported to a dumpster. Raw wastewater goes to a flow split structure. 

The influent raw sewage pipe, valves, and flow meter need replacement.    

The screening and grit removal equipment is nearing the end of its useful life and should be replaced. 
Additionally, property around the WWTP has been developed for residential homes. The preliminary treatment 
system has the highest odors within the WWTP and increased odor complaints are expected. The addition of odor 
control to the screening area should be considered to minimize complaints but also improve work environment 
and longevity of the equipment.   

3.2.2 Equalization Basin 
During high flow periods flow can be diverted to the equalization (EQ) basin. The amount of flow diverted is 
controlled by pinch valves in the equalization building.  Under normal flows these valves are closed and all flow 
proceeds to the raw sewage flow split structure. After the high flow event and influent flows have returned to 
normal, the equalization pumps will pump the wastewater from the tanks to the secondary treatment system. 

The equalization tanks are equipped with a mixing header to prevent settling and aerate the wastewater. Two 
mixing pumps provide flow to the header while two blowers provide air.   

The City does not typically operate the EQ basin because of the condition of the equipment and the high 
operating cost. The pumps that return and recirculate flow within the basin are in good condition. The pinch valves 
that control the influent rate to the basin are inoperable and should be replaced. There is also concrete 
rehabilitation necessary on the basin structure.   
 



  City of Brighton 

  Clean Water Revolving Fund Project Plan 
 23 WWTP Improvements 

The EQ Basin does provide the WWTP flexibility to store and transfer flow between oxidation ditches during start 
up and maintenance periods.  Therefore, the existing system should be maintained to ensure operation when 
necessary.   

3.2.3 Secondary Treatment System 
The raw wastewater flows to the raw sewage flow split structure from the grit removal tanks, where flow can be split 
to either chamber No.1, to oxidation ditches No.1 and 2, or chamber No. 2 to oxidation ditch No.3 and future fourth 
ditch.  The flow enters the return activated sludge screw pump effluent wells, mixes with the return activated sludge 
and flows to the oxidation ditch.   

The rotors in the oxidation ditch entrain oxygen into the flow for microbial growth and to keep the contents of the 
ditch mixed.  Each oxidation ditch has two mechanical aeration rotors for aerating the mixed liquor. Each ditch can 
operate with one rotor out of service. 

Each of the three oxidation ditches is 196 feet long (overall) with a 28-foot-wide channel by 13-foot maximum side 
water depth.  The oxidation ditches have a volume of 1,002,000 gallons per tank and 3,006,000 gallons total (all 
three tanks). 

The mixed liquor from the oxidation ditch flows to the secondary clarifier. There are three 55-foot diameter by 12-
foot side water depth clarifiers. The clarifiers are center feed type and are covered to minimize temperature effects 
during winter operations.  Volume for each tank is 28,510 cubic feet and all three tanks total 639,000 gallons. In the 
clarifier the sludge settles to the bottom of the tank and the effluent overflows the effluent weirs and flows to the 
tertiary clarifiers.   

The clarifier mechanism pushes the settled sludge to the center of the tank. The sludge weir gate controls the 
removal rate and the settled sludge flows by gravity to the inlet well of the RAS screw pumps.   

The three (3) return activated sludge pump stations have 2.2 MGD enclosed incline screw pumps, which provide a 
lift of approximately 11.1 feet. The RAS is then mixed with the influent raw sewage and returned to the oxidation 
ditch.   

A portion of the RAS flow is drawn from the RAS pump influent well of the RAS pumps by WAS pump Nos.1 and 2 
located in the lower level of the service building and transferred to the sludge holding tanks. The WAS flow is 
measured by a flow meter on the pump discharge. The WAS pumps also draw sludge off of the tertiary clarifiers.   

The WWTP staff prefers to operate all ditches under normal conditions. They have found when operating only two 
ditches the effluent quality is closer to the discharge limit and the clarifiers and claricones do not operate as well.   

The oxidation ditch motors, gear boxes, and rotors have reached the end of their useful life and need to be 
replaced.  The WWTP has experienced one unit failure. The existing units are single speed, rotor type mixers. 
This technology could be replaced with more energy-efficient variable speed drive units to pace oxygen transfer 
with demand.  The new style rotors are larger diameter plastic disk aerators than the current brush type aerators.  
Therefore, the modification would require changes in the shaft elevation and water surface. There currently is no 
way to monitor the water surface elevation in the oxidation ditches. The City would also like to add high level float 
control alarms to monitor tank levels.  The oxidation ditch structures are showing signs of concrete deterioration 
that require repair.   

The existing RAS screw pump Nos. 2 and 3 are in fair condition and have recently been rebuilt and No.1 is 
scheduled to be rebuilt in the future. This will extend the life of the units, but they may require replacement in the 
next ten years. The City may want to look into changes in pump style if the replacement parts for the screw pump 
become more difficult to find in the future.   

The secondary clarifier mechanisms and drives are at the end of their useful life and in need of replacement.  The 
electrical conduit and wiring have deteriorated and should be replaced.  The ventilation under the clarifiers covers 



  City of Brighton 

  Clean Water Revolving Fund Project Plan 
 24 WWTP Improvements 

is limited and has likely contributed to the deterioration of the components.  Portions of the clarifier structures are 
showing spalled concrete that should be repaired.  The clarifier effluent trough concrete is deteriorating and 
should be coated or rehabilitated.   

The clarifier covers are in fair condition with deterioration of the steel tension cables.  If the covers were to require 
replacement in the future the covers could be removed and launder covers could be installed over the effluent 
trough as an alternative.   

The WAS pumps are in good condition. The pump bases have deteriorated and need to be replaced. The 
electrical components are also in need of replacement.   

The WAS pumps utilize pneumatic operated valves on the pump suction to control which process the sludge is 
withdrawn from.  These pneumatic operators have failed and are in need of replacement.  The operators should 
be replaced with electric motorized operators.    

3.2.4 Tertiary Treatment System 
Flow from the secondary clarifiers flows to the three 36.5-foot-diameter tertiary clarifiers for second-stage chemical 
phosphorus removal. Ferric chloride is added to the secondary clarifier effluent and polymer is added at each tertiary 
clarifier influent. Flow is fed at the bottom of the clarifier where it mixes with the chemicals. Floc and a sludge blanket 
develop in the clarifier. The effluent continues to flow up through the clarifier and overflows the effluent weirs. The 
sludge is removed at the concentrator cone or heavier sludge from the bottom of the tank and pumped to thickener 
tanks by WAS pumps in the lower level of the service building.     

The tertiary clarifier mechanism is in fair condition.  The City has replaced the gear boxes in the past and the units 
are operating in good manner.  The City is having the clarifier tank repainted in the coming year. The 12-inch inlet 
control valve and chemical feed piping have been replaced.   

The WAS pumps are in good condition, but the concrete bases are deteriorating and need to be replaced.  Also, 
the pneumatic valve operators are in poor condition and in need of replacement.   

3.2.5 Infiltration Beds and Pump Station 
Effluent from the tertiary clarifiers flows to dosing cells. When a dosing cell’s water level reaches a pre-set point, 